Loading...

Double click or use scroll wheel to zoom

Ref # SKU Mfr. # Description Pcs
4001 HW1101346-1 Casing 1 Sign In to Order
4002 177565-1 PT1/8 *stainless* PLUG, STAINLESS, MPL160 II, J00 1 Sign In to Order
4003 EZ0016A0 Cap 1 Sign In to Order
4004 179941-1 S70 SEAL, OIL, R-AXIS, EPX1250, A000 1 Sign In to Order
4005 M3X12 NHSS bolt 12 Sign In to Order
4006 HW1410884-1 Housing 1 Sign In to Order
4007 SC38508 Oil seal 1 Sign In to Order
4008 M3X35 NHSS bolt 4 Sign In to Order
4009 176722-1 6808ZZ BEARING, BALL, SINGLE ROW SHIELDED, 6808ZZ, R-AXIS, MH5 1 Sign In to Order
4010 193159-1 HW1386544-A REDUCER, SPEED, R-AXIS, GP4

(Provided with the speed reducer)

1 Sign In to Order
4011 d53.28X0.99 O-ring

(Provided with the speed reducer)

1 Sign In to Order
4012 M3X25 NHSS bolt 12 Sign In to Order
4013 193159-1 HW1386544-A REDUCER, SPEED, R-AXIS, GP4 1 Sign In to Order
4014 d72X2.0 O-ring

(Provided with the speed reducer)

1 Sign In to Order
4015 148810-1 S34 SEAL, O-RING, WRIST UNIT, UP50, 1 Sign In to Order
4016 HW1410882-1 Housing 1 Sign In to Order
4017 176722-1 6808ZZ BEARING, BALL, SINGLE ROW SHIELDED, 6808ZZ, R-AXIS, MH5 1 Sign In to Order
4018 M3X8 NHSS bolt 4 Sign In to Order
4019 HW1410883-1 Housing 1 Sign In to Order
4020 AS568-033 O-ring 1 Sign In to Order
4021 SC38508 Oil seal 1 Sign In to Order
4022 HW0483421-C Pulley 1 Sign In to Order
4023 HW9406278-3 Washer 1 Sign In to Order
4024 M3X10 NHSS bolt 3 Sign In to Order
4025 M5X8 NHSS bolt 1 Sign In to Order
4026 HW1410890-1 Support 1 Sign In to Order
4027 194169-1 M4X12 SCREW, FLAT-HEAD, BALANCER UNIT, UP350N-A00, M4X12, SST 2 Sign In to Order
4028 179546-1 BG222UP3M6-HC BELT, TIMING, R-AXIS, YR-1-06VX7-A00/B00, YR-1-06VX8-A00/B00 1 Sign In to Order
4029 M3X10 NHSS bolt 3 Sign In to Order
4030 194169-1 M4X12 SCREW, FLAT-HEAD, BALANCER UNIT, UP350N-A00, M4X12, SST 1 Sign In to Order
4031 HW1410870-A Pulley 1 Sign In to Order
4032 HW1410891-1 M-base 1 Sign In to Order
4033 M4 *trivalent chromate* Washer 2 Sign In to Order
4034 194169-1 M4X12 SCREW, FLAT-HEAD, BALANCER UNIT, UP350N-A00, M4X12, SST 2 Sign In to Order
4035 179535-1 SGM7J-01APK-YR1* MOTOR, AC SERVO, 100W, SIGMA 7 1 Sign In to Order
4036 180661-1 HW1372679-A CABLE, POWER, R-AXIS, SERVOMOTOR, GP7 1 Sign In to Order
4037 M4X10 NHSS bolt 2 Sign In to Order
4038 193153-1 HW1411339-1 GASKET, COVER, CASING 1 Sign In to Order
4039 HW1200899-1 Cover 1 Sign In to Order
4040 M4X12 *stainless* Hexagon socket button head screw 6 Sign In to Order
4041 170736-1 LP-M5 PLUG, U-ARM, MPL160 2 Sign In to Order
4042 KQ2S04-M5A Union 2 Sign In to Order
4043 SPG-M16 Cap 1 Sign In to Order
4044 WE18-160X240X17 Gasket 1 Sign In to Order
4045 P-LG-M16 Lock nut 1 Sign In to Order
4046 LF13WBR-C Cap 1 Sign In to Order
4047 HW1407741-1 Gasket 1 Sign In to Order
4048 HW1407742-2 Plate 1 Sign In to Order
4049 M3X10 *stainless* Pan-head sems screw 4 Sign In to Order